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590.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -25.52 d&m -12.52 dé 714.000 MHz 716.000 MHz 100.000 kHz 715.73926 MHz 19.05 dBm -10.95 de
698.900 MHz 599.000 MHz 30.000 kHz 508.99735 MHz -22.52 dBm -9.52 dB 716.000 MHz 716.100 MHz 30,000 kHz 716.00005 MHz -22.16 dBm -3.16 dB
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£90.000 MHz 598,900 MHz 100.000 kHz 608,89555 MHz -27.09 d&m -14.09 d& 714.000 MHz 716.000 MHz 100.000 kHz 71545754 MHz 10.45 dBm -19.54 dB
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£90.000 MHz 598,900 MHz 100.000 kHz 608,89555 MHz -28.38 dém -15.38 d8 714.000 MHz 716.000 MHz 100.000 kHz 715,75024 MHz 15.69 dBm -14.32 dB
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690.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -25.21 dém -12.21 d8 714.000 MHz 716.000 MHz 100.000 kHz 715,14386 MHz 9.27 dBm -20.73 dB
698,500 MHz 599,000 MHz 30.000 kHz 698.99496 MHz -26.74 dBm -13.74 dB 716.000 MHz 716,100 MHz 20.000 kHz 716,01753 MHz -26.48 dBm -13.48 dB
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£90.000 MHz 598,900 MHz 100.000 kHz 608,89555 MHz -25.59 d&m -12.59 d8 713.000 MHz 716.000 MHz 100.000 kHz 713.77772 MHz 5.97 dém -21.03 dB
£98.900 MHz | 699,000 MHz 30,000 kHz 698,99545 MHz -24.36 dbm -11.36 d8 716,000 MHz | 716,100 MHz 30,000 kHz 716,00005 Mz -23.79 dBm -10.79 dB
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£690.000 MHz 598,900 MHz 100.000 kHz 698.89555 MHz -23.98 dém -10.98 dé 713.000 MHz 716.000 MHz 100.000 kHz 715.77972 MHz 19.96 dBm -10.04 dB
£98.900 MHz | 699,000 MHz 30,000 kHz 698,99705 MHz -20.27 dbm -7.27 dB 716,000 MHz | 716,100 MHz 30,000 kHz 716,00005 Mz -18.25 dBm -5.25 dB
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£90.000 MHz 598,900 MHz 100.000 kHz 608,89555 MHz -24.09 d&m -11.69 d& 713.000 MHz 716.000 MHz 100.000 kHz 714.73377 MHz 7.05 dbm -22.05 dB
£98.900 MHz | 699,000 MHz 30,000 kHz 698,99725 MHz -23.65 dbm -10.65 da 716,000 MHz | 716,100 MHz 30,000 kHz 716,00754 MHz -25.05 dBm -12.05 dB
599.000 MHz 702.000 MHz 100.000 kHz 701.14136 MHz £.02 dém -21.97 d8 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -24.99 dbm -11.99 dB
T
) i )
Date: 20.JUN.2021 14:1B:27

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A11-15 of 30




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG121931-04B

LTE Band 12 / 3MHz / 64QAM
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590.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -25.03 dém -12.03 d& 713.000 MHz 716.000 MHz 100.000 kHz 715.74376 MHz 18.64 dBm -11.36 dB
698.900 MHz 599.000 MHz 30.000 kHz 508.99735 MHz -20.96 dBm -7.96 dB 716.000 MHz 716.100 MHz 30,000 kHz 716.00375 MHz -18.85 dBm -5.95 dB
£299.000 MHz 702.000 MHz 100.000 kHz £92.27722 MHz 18.62 dém -11.18 d8 716.100 MHz 725,000 MHz 100.000 kHz 716.11334 MHz -23.91 dbm -10.91 dB
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£90.000 MHz 598,900 MHz 100.000 kHz 608,89555 MHz -27.43 dém -14.43 d& 713.000 MHz 716.000 MHz 100.000 kHz 714.86863 MHz 7.01 dbm -22.09 dB
£98.900 MHz | 699,000 MHz 30,000 kHz 698,98457 MHz -26.67 dbm -13.67 d8 716,000 MHz 716,100 MHz 30,000 kHz 716,00005 MHz -26.12 dBm -13.12 dB
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£90.000 MHz 698,900 MHz 100.000 kHz 69889555 MHz -28.60 dém -15.60 d& 713.000 MHz 716.000 MHz 100.000 kHz T1e 74376 WIS 15.61 dBm -14W|
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£90.000 MHz 698,500 MHz 100.000 kHz 698,89555 MHz -28.25 dBm -15.25 d& 713.000 MHz 716.000 MHz 100.000 kHz 715.31818 MHz .99 dBm -25.01 d&
598.900 MHz 699,000 MHz 30.000 kHz 698,99605 MHz -27.14 dBm -14.14 dB 718,000 MH= 716,100 Mz 30,000 kHz 71501533 MHe 27 02 dBm “1402 db
599.000 MHz 702.000 MHz 100.000 kHz 701.39011 MHz .76 dBm -25.24 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -27.64 dBm -14.64 dB
Y
I 1 P
Date: 20.JUN.2021 15:

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A11-17 of 30




ssamonias. FCC RADIO TEST REPORT Report No. : FG121931-04B
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£90.000 MHz 598,900 MHz 100.000 kHz 698,880666 MHz -26.40 d&m -1%.40 d& 711.000 MHz 716.000 MHz 100.000 kHz 715,65285 MHz 20.76 dBm -9.24 dB
£98.900 MHz | 699,000 MHz 30,000 kHz 698,99935 MHz -24.65 dbm -11.65 d8 716,000 MHz | 716,100 MHz 30,000 kHz 716,00405 MHz -24.11 dBm -11.11 d8
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- U R \_\
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-60 dBm 60 dBm -
Start 690.0 MHz 3003 pts Stop 704.0 MHz ] ||('Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
560.000 MRz | 608,900 MHZ 100,000 kHz 698,88666 MHZ -25.10 dBm -12.10 08 L 000 Wi | 716 PtD Wi 100,000 Kiz N ET .78 B -zaﬁl
£58.500 MHz £93.000 MHz 30.000 kHz £98,99935 MHz -26.16 dém -13.16 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 02383 MHz 26.83 dBm 383 de
599.000 MHz 704.000 MHz 100.000 kHz 699.92657 MHz £.07 dBm -23.03 dé 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -25.60 dbm -12.80 dB
T
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LTE Band 12 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum =l um
Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.90 dg Mode Auto Sweep
5L Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 ghine . S
A
10 dém 10 dBm [
0dB 0 dem ﬂ
-10 d8m -10 dBm L
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i :
-40 dem 1 A -m cem { W"W
) T — \ 1 t
A\ \w./\j \h \\\ /"J /\f ILMWN il dh =
-50 dBm: — v ||| TR e
-
-60 dBm -60 dBm
Start 690.0 MHz 3003 pts Stop 704.0 MHz Start 711.0 MHz 3003 pts Stﬂ 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
590.000 MHz 698,900 MHz 100.000 kHz 698,81553 MHz -27.08 d&m -14.08 dé 711.000 MHz 716.000 MHz 100.000 kHz 715.64785 MHz 19.58 dBm -10.42 de
698.900 MHz 599.000 MHz 30.000 kHz 508.99835 MHz -25.20 dBm -12.20 dB 716.000 MHz 716.100 MHz 30,000 kHz 716.00804 MHz -24.86 dBm -11.86 dB
£299.000 MHz 704.000 MHz 100.000 kHz 692.33716 MHz 20.32 dBm -9.68 db 716.100 MHz 725,000 MHz 100.000 kHz 716.17557 MHz -27.62 dbm -14.62 dB
T
il A I [] [ ]
Date: 20.JUN.2021 14:35:46 Date 14:41:51

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
. . ' abs Line _§PURIOUS_|LINE_ABS, PABS
20 ghine —BPURIOUS_LINE_ABS PAES 20 ch?
10 dBm 10 dBm
S ATACUNI PRSPPI PP Pt VAR SN IR
0 dB 1 0'dem "’"“*\‘
| I 1
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-60 dam 60 dem S
Start 690.0 MHz 3003 pts Stap 704.0 MHz || Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,89555 MHz -24.93 dém -11.93 d& 711.000 MHz 716.000 MHz 100.000 kHz 713.06543 MHz .57 dBm -24.43 0B
598.900 MHz 699,000 MHz 30.000 kHz 698,99965 MH2 -26.36 dBm -13.36 dB 716.000 MHz 716,100 Mz 30,000 kHz 715 02982 e 2776 dom “1476 db
599.000 MHz 704,000 MHz 100.000 kHz 70120529 MHz 5.99 dBm -24.01 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -25.57 dBm -12.97 dB
Y
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LTE Band 12 / 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum =l um
Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.90 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 ghine ,\ S
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Start 690.0 MHz 3003 pts Stop 704.0 MHz Start 711.0 MHz 3003 pts StE 725.0 MHz
Spurious Emi;sinrll; ‘ | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
590.000 MHz 698,900 MHz 100.000 kHz 698,79775 MHz -28.27 dém -15.27 d& 711.000 MHz 716.000 MHz 100.000 kHz 715.65784 MHz 19.11 dBm -10.89 dB
698.900 MHz 599.000 MHz 30.000 kHz 508.99575 MHz -26.54 dBm -13.54 dB 716,000 MH= 716.100 MHz 30.000 kHz 716.00185 MHz -25.08 dBm -12.08 dB
£299.000 MHz 704.000 MHz 100.000 kHz 699.38711 MHz 18.45 dém ~11.55 d8 716.100 MHz 725,000 MHz 100.000 kHz 716.11334 MHz -28.73 dbm -15.73 dB
T
i e N [1 e
Date: 20.JUN.2021 14:31:37 Date 14:33:42

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Li SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS 20 dkine s
10 dem 10 dém
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-50 dBm
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Start 690.0 MHz 3003 pts Stap 704.0 MHz || Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
560.000 MRz | 608,900 MHZ 100,000 kHz 698,80555 MHz ~26.57 dBm -13.57 08 711.000 Mz | 716,000 MMz 100,000 Kiz  ENSTT 92 B _25W|
£58.500 MHz £93.000 MHz 30.000 kHz £98.99875 MHz -27.27 dém -14.27 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00045 MHz 2885 B lcEsde
599.000 MHz 704.000 MHz 100.000 kHz 700,59590 MHz .91 dBm -25.09 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -27.04 dBm -14.04 dB
T
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LTE Band 12 / 5MHz / 256QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum =il s um
Ref Level 30.00 dBm  Offset 10.90 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 dhine S
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Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 598,900 MHz 100.000 kHz 698,81553 MHz -31.09 d&m -18.09 d& 711.000 MHz 716.000 MHz 100.000 kHz 71563786 MHz 15.02 dBm -14.98 dB
£98.900 MHz | 699,000 MHz 30,000 kHz 698,99855 MHz -29.38 dbm -16.38 d8 716,000 MHz | 716,100 MHz 30,000 kHz 716,00085 Mz -28.30 dBm -15.30 dB
599.000 MHz 704.000 MHz 100.000 kHz 699.31219 MHz 15.16 dBm ~14.84.d8 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -31.59 dbm -18.59 dB
T
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
¥ . : ABS Line _§PURIOUS_|INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS 20 dhim
10 dem 10 dém
o s R et i, DIGB‘Ww e A Ayt
|’ “ \
-10 d8m i \ 10 dem
SPURIOUS_LINE_~BS | \ \
20 dem r(J o 2 = \
-30 dém & -30 dBm )
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J/
s
50 AR = 50 dBm - —
\_-
-60 dem -60 dem =
Start 690.0 MHz 3003 pts Stop 704.0 MHz Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
560.000 MRz | 608,900 MHZ 100,000 kHz 698,80555 MHz -28.53 dBm -15.63 08 711.000 Mz | 716,000 MMz 100.000 KAz  EN 82 B _27W|
£58.500 MHz £93.000 MHz 30.000 kHz £98,99246 MHz -30.70 dém -17.70 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00125 MHz 30.70 dBm 17 70de
599.000 MHz 704.000 MHz 100.000 kHz 700,00549 MHz 2.74 dBm -27.26 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -28.76 dBm -15.76 dB
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG121931-04B

LTE Band 12/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

20.JUN. 2021 14:46:C

ectrum =l um
Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.90 db Mode Auto Sweep
5L Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P \ 20 ghine S /.
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Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 706.0 MHz 3003 pts Stﬂ 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
590.000 MHz 698,900 MHz 100.000 kHz 698,84221 MHz -34.96 d&m -21.96 dé 706.000 MHz 716.000 MHz 100.000 kHz 715.39560 MHz 20.55 dBm -5.45 dB
698.900 MHz 599.000 MHz 30.000 kHz 508.90005 MHz -38.93 dBm -25.93 dB 716.000 MHz 716.100 MHz 30,000 kHz 716.00534 MHz -37.20 dBm -24.20 dB
£299.000 MHz 709.000 MHz 100.000 kHz 692.58442 MHz 20.86 dBm -9.14 d& 716.100 MHz 725,000 MHz 100.000 kHz 716.13112 MHz -35.58 dbm -22.58 dB
T
il A I [] [ ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru || Spectrum
Ref Level 30.00 dBm  Offset 10.90 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 10.90 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr (@1 AvgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
: ; ; AKS Line _§PURIOUS_LINE_ABS PASS
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Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 598,900 MHz 100.000 kHz 608,89555 MHz -30.33 dBm -17.33 d8 706.000 MHz 716.000 MHz 100.000 kHz 707.78322 MHz 3.75 dBém -26.25 dB
£98.900 MHz | 699,000 MHz 30,000 kHz 698,99805 MHz -33.08 dbm -20.08 d8 716,000 MHz 716,100 MHz 30,000 kHz 716,02063 MHz -33.04 dBm -20.04 dB
599.000 MHz 709.000 MHz 100.000 kHz 702.09191 MHz .09 dém =25.91 d8 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -30.28 dbm -17.28 dB
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG121931-04B

LTE Band 12 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l um
Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.90 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P 20 gbine 5 r
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Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 706.0 MHz 3003 pts Stﬂ 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
650.000 MHz 698.900 MHz 100.000 kHz 698.86886 MHz -34.43 dBm -21.43 d8 706.000 MHz 716.000 MHz 100.000 kHz 715,38560 MHz 19.34 dBm -10.66 dB
698,500 MHz 599,000 MHz 30.000 kHz 698.99795 MHz -35.39 dBm -22.39 dB 716.000 MHz 716,100 MHz 30,000 kHz 716,00044 MHz -37.42 dBm -24.42 dB
£299.000 MHz 709.000 MHz 100.000 kHz 699.59441 MHz 19.75 dém -10.25 d8 716.100 MHz 725,000 MHz 100.000 kHz 716.11334 MHz -35.59 dbm -22.59 dB
\
i e N [1 e

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date:

20.JUN. 2021 14

L:ddz40

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PARS
1 5 5 ABS Line SPURIOUS, INE_ABS PASS
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Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
560.000 MRz | 608,900 MHZ 100,000 kHz 698,80555 MHz -28.72 dBm -16.72 08 706.000 Mz | 716,000 MMz 100,000 Kiz R TEERT 510 cBm -zaﬁl
£58.500 MHz £93.000 MHz 30.000 kHz 59899965 MHz -32.24 dém -19.24 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 02512 MHz 32.58 dBm locade
599.000 MHz 709.000 MHz 100.000 kHz 70205195 MHz 3.14 dBm -26.86 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -30.06 dBm -17.06 dB
T
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SPORTON LAB.
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LTE Band 12 / 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum
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Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.90 dB Mode Auto Sweep

s um

Ref Level 30,00 dém
SGL Count 100/100

Offset 10.90 dB Mode Auto Sweep
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Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
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Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
590.000 MHz 698,900 MHz 100.000 kHz 698,85110 MHz -36.23 dém -23.23 d8 706.000 MHz 716.000 MHz 100.000 kHz 715.40559 MHz 18.35 dBm -11.65 dB
698.900 MHz 599.000 MHz 30.000 kHz 508.99735 MHz -39.64 dBm -26.64 dB 716,000 MH= 716.100 MHz 30,000 kHz 716.00375 MHz -38.78 dBm -25.78 dB
£299.000 MHz 709.000 MHz 100.000 kHz 692.58442 MHz 18.87 dém -11.03 d8 716.100 MHz 725,000 MHz 100.000 kHz 716.13112 MHz -36.41 dbm -23.41 db
T
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm  Offset 10.90 dB Mode Auto Sweep

Spectrum
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Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 598,900 MHz 100.000 kHz 698,880666 MHz -31.38 dBm -18.38 d8 706.000 MHz 716.000 MHz 100.000 kHz 708.19281 MHz 2.16 dém -27.84 db
£98.900 MHz | 699,000 MHz 30,000 kHz 698,96439 MHz -34.02 dbm -21.02 d8 716,000 MHz | 716,100 MHz 30,000 kHz 716,00534 MHz -34.01 dBm -21.01 dB
599.000 MHz 709.000 MHz 100.000 kHz 701.39261 MHz 2.14 dém -27.86 d 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -31.44 dbm -18.44 db
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LTE Band 12 / 10MHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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40 dBm *'LH ‘W\\ ‘ |’ 4B ! e n
] ] '
o A ) k I i /| / A
ﬂ\ e — | WY AV, ’ S T Wy ] M
-60 dBm -60 dem
Start 690.0 MHz 3003 pts stop 709.0 MHz | |[[Start 706.0 Mz 3003 pts Stop 725.0 Mnz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 598,900 MHz 100.000 kHz 6098,58437 MHz -36.54 d&m ~23.54 d8 706.000 MHz 716.000 MHz 100.000 kHz 715,39560 MHz 15.57 dBm -14.43 dB
£98.900 MHz | 699,000 MHz 30,000 kHz 698,98067 MHz -43.74 dbm -30.74 d8 716,000 MHz | 716,100 MHz 30,000 kHz 716,03152 Wz -42.69 dBm -29.89 dB
£99.000 MHz 700,000 MHz 100.000 kHz 600,57443 MHz 15.17 dém -14.83 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.41563 MHz 35.96 dbm ~22.06 dB
T
i [ i 1 )
Date: 20.JUN.2021 15:16:27

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
1 5 5 ABS Line SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PABS 20 ch?
10 dBm 10 dBm
0 ds A b = 0 dem T
-10 dem ! -1p dBm
SPURIOUS_LINE_ABS \ \
-20 dém 1 -30 dBm
) i N
-30 dem 30 dem L
V__,_,__,_.,/'u,“ ]
40 dem 40 dem i o
Bm -50 dBm
e
-60 dem -60 dem
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,88666 MHz -32.70 dém -19.70 d& 706.000 MHz 716.000 MHz 100.000 kHz 711,44955 MHz 0.42 dBm -29.58 dB
598.900 MHz 699,000 MHz 30.000 kHz 698,98986 MH2 -35.87 dBm -22.87 dB 716.000 MHz 716,100 Mz 30,000 kHz 71501503 MHe 36.25 dom 2328 db
599.000 MHz 709.000 MHz 100.000 kHz 70283117 MHz 0.42 dBm -29.58 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.11334 MHz -33.00 dBm -20.00 dB
Y
) i )
Date: 20.JUN.2021 15:15:09 15:18:43
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG121931-04B

Conducted Spurious Emission

LTE Band 12/ 1.4MHz

Lowest Channel / QPSK

Middle Channel / QPSK

(=)

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.90 dB

Mode Auto Sweep

Spectr

Ref Level 0,00 dBm
SGL Count 100/100

Offset 10,90 dB Mode Auto Sweep

(@1 Avgrwr
PABS Limit Gheck
: INE_ABS PABS 10 dpe JRIOUS LINE ABS
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
H o et SO U AR " v e R | R
-50 dBm
2
70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 689.67502 MHz -53.56 dBm -40.56 dB 30.000 MHz 690.000 MHz 100.000 kHz 633.62927 MHz -58.14 dBm -45,14 dB
725,000 MHz 1.000 GHz 100.000 kHz 966.78104 MHz -58,03 dBm -45,03 dB 725,000 MHz 1,000 GHz 100.000 kHz 930.63761 MHz -57.63 dBm -44,63 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -46.00 dBm -33.00 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41465 GHz -46.02 dBm -33.02 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93426 GHz -43.14 dBm -30.14 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.96725 GHz -43,30 dBm -30.30 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.99900 GHz -43,82 dBm -30.82 db 7.000 GHz 9,000 GHz 1.000 MHz 8.00500 GHz -43.93 dBm -30.93 d&
—_— —
)i 2 )i w
L JL ) L L J
14:06:55 : 20.JUN.2021 1
pec 1 @
Ref Level 0.00 dém  Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
e Lo W PN | R
-50 dBém -
]
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 620.13029 MHz -58.57 dBm -45.57 d8
725.000 MHz 1.000 GHz 100.000 kHz 992,12643 MHz -57.85 dem -44.85 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.43014 GHz -46.75 dbm -33.75 dB
3,000 GHz 7.000 GHz 1.000 MHz 5.94326 GHz -43.14 dBm -30.14 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.99700 GHz -44.01 dBm -31.01 d&
i
I J -

Date: 2
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG121931-04B

LTE Band 12 / 3MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum u? Spectrum I:Iv?
Ref Level 0.00 dBm Offset 10.90 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
PABS Limit
i INE_ABS PABS 10 dde INE_ABS
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
¥ g N S R 1 . . P IS TR
-50 dBm
70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 689.72502 MHz -53.86 dBm -40.86 dB 30.000 MHz 690.000 MHz 100.000 kHz 689.92501 MHz -58.12 dBm -45,12 dB
725,000 MHz 1.000 GHz 100.000 kHz 957.68269 MHz -57.91 dBm -44,91 dB 725,000 MHz 1,000 GHz 100.000 kHz 944 13516 MHz -57.72 dBm -44,72 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -47.00 dBm -34.00 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41265 GHz -44.78 dBm -31.78 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92076 GHz -43.17 dBm -30.17 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.91376 GHz -43,20 dBm -30.20 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.00300 GHz -43.84 dBm -30.84 dBb 7.000 GHz 9,000 GHz 1.000 MHz 7.00075 GHz -44.07 dém -31.07 d&
_— _—
] 2 L )i ] w
: 20.0uN.2021 1
Highest Channel / QPSK
Spec 1 n‘?
Ref Level 0.00 dém  Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
' atnan oo S P | A
-50 dBém s
.
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 614.83069 MHz -58.35 dBm -45.35 dB
725.000 MHz 1.000 GHz 100.000 kHz 941 53563 MHz -57.94 deém -44.94 dg
1.000 GHz 3.000 GHz 1.000 MHz 1.42664 GHz -46.45 dbm -33.45 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.99625 GHz -42,98 dBm -29.98 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.99700 GHz -43.72 dBm -30.72 d&
¥
I J -

Date: 2Z0.JL
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LTE Band 12 / 5SMHz

Spectrum u? Spectrum I:Iv?
Ref Level 0.00 dBm Offset 10.90 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
PABS Limit
: INE_ABS PABS 10 dpe INE_ABS
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
dBrr -40 dBm
[ N S MR R 1 - e S
-50 dBm
Wy
-70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 689.87501 MHz -53.92 dBm -40.92 dB 30.000 MHz 690.000 MHz 100.000 kHz 689.97500 MHz -56.16 dBm -43.16 dB
725,000 MHz 1.000 GHz 100.000 kHz 932.53727 MHz -57.69 dBm -44,60 dB 725,000 MHz 1,000 GHz 100.000 kHz 980.82849 MHz -57.51 dBm -44,51 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -46.12 dBm -33.12 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41115 GHz -45.34 dBm -32.34 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91476 GHz -43.18 dBm -30.18 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.91126 GHz -43,19 dBm -30.19 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.99200 GHz -43.80 dBm -30.80 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.97901 GHz -43.99 dBm -30.99 d&
—_— —
\ I ) ] ( Il J w
14 3 : 20.JUN.2021  14:

Highest Channel / QPSK

Spec 1 n‘?
Ref Level 0.00 dém  Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS ) INE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dém
-40 dBm
1 - ettt ]
-50 dBém
"
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 630.72949 MHz -58.43 dBm -45.43 dB
725.000 MHz 1,000 GHz 100.000 kHz 982,92810 MHz -57.73 dem -44.73 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -46.25 dim -33.25 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.99625 GHz -43,01 dBm -30.01 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.98850 GHz -43.85 dBm -30.85 d&
il
JL J -
Date: 20.J1
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG121931-04B

LTE Band 12 / 10MHz
Lowest Channel / QPSK Middle Channel / QPSK
pectrum 7 ||| Spectrum
Ref Level 0.00 dBm  Offset 10,00 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 10,90 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AugPwr (@1 avgPwr
Limit fr‘hrrk PARS Limit fthnrk PARS
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS s
-10 difE— -10 ddff
J5_LINE_ABS | SPURIOUS_LINE_ABS_
20 dBm
-30 dBm
-40 dBm
» — it N TSN S I T Reaaaate SR NPEEN SRS
-50 derr -50 dBm
. b
70 dB 70 dBm
80 dB -80 dBm
-a0 dB -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz | || Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 689.57500 MHz -55.79 dBm -42.79 dB 30.000 MHz 690.000 MHz 100.000 kHz 689.92501 MHz -56.61 dBm -43.61 dB
725,000 MHz 1.000 GHz 100.000 kHz 911.50107 MHz -57.73 dBm -44,73 dB 725,000 MHz 1.000 GHz 100.000 kHz 993.22623 MHz -57.86 dBm -44.86 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -46.96 dBm -33.96 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40665 GHz -45.54 dBm -32.54 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.92688 GHz -43.33 dBm -30.33 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.89139 GHz -43.39 dBm -30.39 d&
7.000 GHz 9,000 GHz 1.000 MHz 7.98250 GHz -44.04 dBm -31.04 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.99400 GHz -43.90 dBm -30.90 d&
_— _—
\ I ) ] ( Il J w
Date: 20.JUN.2021 14:46:38
Highest Channel / QPSK
Spectrum [DVD]
Ref Level 0.00 dém  Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
. (N PR SR
-50 dBém
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 639.07507 MHz -58.09 dem -45.00 dB
725.000 MHz 1.000 GHz 100.000 kHz 924,58871 MHz -57.80 dem -44.80 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -46.36 dBm -33.36 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.92026 GHz -42.74 dBm -29.74 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.98250 GHz -43.81 dBm -30.81 d&
¥
JL J
Date: 20.JUN. 14:52:03
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ssamonias. FCC RADIO TEST REPORT

Report No. :

FG121931-04B

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0001
40 Normal Voltage 0.0018
30 Normal Voltage 0.0042
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0100
0 Normal Voltage 0.0021
PASS
-10 Normal Voltage 0.0153
-20 Normal Voltage 0.0174
-30 Normal Voltage 0.0049
20 Maximum Voltage 0.0027
20 Normal Voltage 0.0175
20 Battery End Point 0.0033
Note:
1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.60 V. ; Maximum Voltage =4.45 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A11-30 of 30
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.- FG121931-04B

LTE Band 13

Peak-to-Average Ratio

Mode

LTE Band 13/ 10MHz

Mod. QPSK

16QAM

64QAM

256QAM

Limit: 13dB

RB Size
Middle CH

Full RB

Full RB

Full RB

Full RB

Result

5.22

6.09

6.29

6.26 PASS

LTE Band 13/ 10MHz / QPSK

LTE Band 13/ 10MHz / 16QAM

Middle Channel / Full RB

Spectrum - Spectrum -
Ref Level 30.00 cBm  Offset 10,90 b Ref Level 30.00 cBm  Offset 10,90 b
lo_att 30deAQ 2ms @ RBW 10 MHz ke 30deAQ 2ms @ RBW 10 MHz
@153 view @153 view
— i
= : [
a T a g
B B
00 00
* it
g
i \ i
1E- * 1E- v
| ¢
i 1
1 \ 1 I
| )
‘ |
&
CF 782.0 MHz Mean Pwr + 20.00 di CF 782.0 MHz Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 2153 cbm 27,31 dbm 5.78 dB 2.55 dB 4.43 dB 5.22 dB 5.57 dB Trace 1 | 20,45 cbm 2707 dbm 5.51d8 3.10 dB 5.07 dB 5.09 dB 5.45 dB
e — — —
B ) R

LTE Band 13/ 10MHz / 256QAM

Middle Channel / Full RB

Spectrum - Spectrum -
Ref Level 30.00 cBm  Offset 10,90 b Ref Level 30.00 cBm  Offset 10,90 b
lo_att 30deAQ 2ms @ RBW 10 MHz lo_att 30deAQ 2ms @ RBW 10 MHz
@153 view @153 view
s - .
Q e Q
N -
0.0 - 0.0 —
%
1E4 '\ LB Y
1
5 v
4 1
1 \ 1€ L
| |
CF 782.0 MHz Mean Pwr + 20.00 di CF 782.0 MHz Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 19,42 cbm 26,43 dbm 7.01d8 3.25 dB 5.30 dB ©.29 dB ©.61 dB Trace 1 | 17.45 cbm 24,40 dbm 5.95 db 3.13 d8 5.25 dB 5.26 dB 5.72 dB
— — —— e
AERRRREE e BRRRREE I

TEL : 886-3-327-3456

FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG121931-04B

26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 515 | 5.09 | 10.13 | 10.03 | - - - -
Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - 530 | 520 | 9.93 | 9.99 - - - -
TEL : 886-3-327-3456 Page Number 1 A12-2 of 18
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG121931-04B

LTE Band 13

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.87 dBm) ™M1[1] .61 dBm)
. 780.48200 MH?Z| X 783.08900 MHz
= ndB 26.00 dB @ ] 26.00 dB
w0 b B 5.145000000 MHZ| 0d W e AN B 5.085000000 MHZ|
Q factor 151.7 7 Q factor 154.0
od | od 1
T 1/
-10 5 -10 d } -
20 d o 20 di / \\
S EVAS avav e
Ford= -30 di
40 df -40 di
50 d -50 di
-60 d 60 d
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 780.482 MHz 15.87 dem ndB_down E.145 MHz ML 783,089 MHz 14.61 dBm ndB_down £.DBE MRz
TL 1 779.463 MHz -10.12 dbm nd8 26.00 dB TL L 779.423 MHz -11.55 dbm n 26.00 dB
T2 1 784.607 MHz -10.16 d8m Q factor 151.7 T2 1 7B4.507 MHz -11.30 d8m Q factor 154.0
L U J wa L JU J L]

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 10,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 17.03 dbm)| MI[1] 16.30 dBm
) 781.3210 MHzZ| " 783.9780 MHz
20 20 1
o x —_oonds 26.00 dB ~ B neE 26.00 dB
04 P e B 10.130000000 MHz| 104 RV i e R 10.030000000 MHz
T Q factor 77.1 7 Q factor \ 78.2)
o d i I 0 d A
Ty 2 Yo
: . (2
10 df - -10
/ ~
20d a 20d 3
S R
a0 30 =
/ /
40 di /‘ a0 d s
A on e T S
50 d =" 50 dem—1
-6 df -60 di
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 781.321 MHz 17.03 dBm nd@ down 10.13 MH2 M1 1 7B3.978 MHz 16.30 dBm nd@ down 10.03 MHZ
T 1 776.825 MHz -8.91 dBm nd8 26.00 dB TL L 777.065 MHz -9.66 dBm nd8 26,00 d8
T2 1 786.955 MHz -8.64 dBm Q factor 77.1 T2 1 7B7.095 MHz -9.90 dBm Q factor 78.2
L U J wa L JU J L]

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

L I

Spectrum pectrum
Ref Level 30.00 GBm  Offset 10,90 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 10,50 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 55 dBm)| 15.73 dBm)
783.12900 MH?Z| 786.0960 MHz
= 26.00 dB @ 26.00 dB
o ifo o 5.295000000 MHz| Ve aaats SA AN 9.930000000 MHz|
10d e 104d - .
147.9 7 79.2
! {
od 0 d
-10 df -10 d Y,
20 d — 20 d
——]
— |, L N
a0 -30 :
!
/
40 d -40 de —
N
-50 50 di
&nd 60 d
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 783.120 MHz 13.55 dem ndB_down 5.295 MHz ML 7B6.0096 MHZ 15.73 dem ndB_down 9,93 MHZ
TL 1 779.433 MHz -12.44 dam nd8 26.00 dB TL L 776.925 MHz -10.25 dBm 26.00 dB
T2 1 784.727 MHz -12.34 dam qQ factor 147.9 T2 1 7B6.B55 MHz -10.16 dam 79.2

J
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG121931-04B

LTE Band 13

trum b ctrum =
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 10.84 dBm) ™M1[1] 13.96 dBm)
780.41200 MHz 782.0790 MHz,
20 20 d8
o nd 26.00 dB T ndn 26.00 dB
o ¥ Buy ) 5.195000000 MHZ 04 - A B 9.990000000 MHZ]
t AT R T oy 150.2 ! 7 ~ 7 afeder 78.4
0 dbm £ 0 dam: £
/ I
10 dm T -10 dam: :
i ] /
b » / \
20 dBm 20 dem . 3
-2t = Feay -30 dam - : =
¥ VoA /
-0 dBm -40 dam 7
BIA A )
50 dgm -50 dem
-6 dBm -60 dBm
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 780.412 MHz 10.84 dam nd8 down 5,105 MHz ML 7B2.879 MHz 13.96 dam nd8 down 9,99 WHz
T1 1 779.363 MHz -15.12 dbm nd8 26.00 dB T1 L 777.125 MHz -11.89 dam nd8 26,00 d8
T2 1 784.557 MHz -15.10 dam qQ factor 150.2 T2 1 FB7.115 MHz -12.08 dam qQ factor 78.4
8 JL J e JL J v

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG121931-04B

Occupied Bandwidth

Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 450 | 451 | 9.03 | 8.97 - - - -
Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - 451 | 452 | 9.05 | 9.09 - - - -
TEL : 886-3-327-3456 Page Number 1 A12-50of 18
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG121931-04B

LTE Band 13

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

v
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
5.10 dBm)| ™M1[1 14.20 dBm)
782.59900 MHz 784.04800 MHZ]
= } 4.495504496 MHz @ 4.505404505 MHZ
(I -y [ S e e,
10d o v 104 ANV A "
| |
od 0 0 d -
-10 df / = -10 7 \
204 20d /
A - L I et
oy e - &
40 df -40 di
50 df 50 d
-6 df -60 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 782,599 MHz 15.19 dam ML 7B4.048 MHZ 14,20 dBm
T1 1 779.75225 MHz 9.07 dBm Oce Bw 4,495504496 MHz T1 L 779.76224 MHz 8.90 dBm Oce Bw 4,505494505 MHz
T2 1 784.24775 MHz 9.97 dam T2 1 78426773 MHZ 9.38 dam
L I 4 -

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 10,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
16.01 dBm) ™M1[1 16.26 dBm)
- 784.7770 MHz - 780.0420 MHz,
- 9.030960031 MHz : Bw £.971028971 MHZ
i il 1 fum e
10 d 10 di == - -
/ /
od - 0 d —+
/ A /
-tod o -10d
20d = 20 di =
/ [Ny - / [~
|/ R )
a0 . 30
F, /|
~a0 d £ a0 d ‘f
sy e
50 d -50 d
60 d -60 di
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 784.777 NMHz 16.01 dBm ML L 7B0.04Z MHzZ 16.26 dam
T1 1 777.4845 MHz 10.63 dBm Oce Bw 9.030965031 MHz T1 L 777.5245 MHz 9.33 dBm Oce Bw £.971028971 MHz
T2 1 786.5158 MHz 9.68 dam T2 1 786.4955 MHz 9.65 dam
L )i ] o i (]

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.13 dBm) 16.12 dBm)
782.94900 MHZ 784.6570 MHz,
= Béc B 4.505404505 MHz @ 050049051 MHz
104 T o = A, 2 104
{ \ /
d | P
o -+ T 0 1
s \ /
-10 df 7 - -10
/ \
20d - 20 di a—
3o o V'~ Pyl 0 v AV
7
40 -40 7
50 50 deim-
-6 df -60 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 782,943 MHz 13.13 dam ML L 7B4.657 MHZ 16.12 dam
T1 1 779.74225 MHz 7.21 dBm Oce Bw 4.505494505 MHz T1 L 777.4645 MHz 9.53 dBm Oce Bw 9.050949051 MHz
T2 1 784.24775 MHz 7.63 darm T2 1 786.5155 MHz 8.78 dam
L I 4 -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG121931-04B

LTE Band 13

Spectrum b ctrum =
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 11.12 dbm)| MI[1] 13.27 dBm
" 16900 MHZ N 778.3040 MHz,
= Opg Bre 4515 MHz| @ i Occ B 9.090909091 MHZ
¥,
s . . I s A S -
7 ‘ ’ At / ¥
0 dom / ! 0 dem / it
/ \ \
/ Ay !
-10 dBm 7 By -10 dBm: Y
20 dBm C c 20 dem g' A
7 § N L ~
-30 derm 4 R -30 dBm LW
~40 dm -40 dBm -
A
50 dgm 50 der
-6 dBm -60 dBm
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value Function Function Result Type | Ref | Tre | X-value 1 Y-value Function Function Result |
ML f 783.069 MHz 11.12 dem ML 77E.304 MHz 13.27 dam
T1 1 779.75225 MHz 5.86 dBm Oce Bw 4.515484515 MHz T1 L 777.5045 MHz 7.24 dBm Oce Bw 9.090909091 MHz
T2 1 784.26773 MHz 6.13 dam T2 1 786.5054 MHz 4,34 dBm
8 JL J e L JL J v

TEL : 886-3-327-3456 Page Number 1 A12-7 of 18
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

FG121931-

04B

Conducted Band Edge

LTE Band 13 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pectrur

)

Ref Level 30.00 dBm  Offset 10.90 dB Mode Auto FFT

SGL Count 100/100

Sp! m

Ref Level 30,00 dém  Offset 10.90 db
SGL Count 100/100

Mode 4uto FFT

JUN.2021 15

@1 AvgPwr [@1 avgPwr
Limit §heck PABS Limit ¢heck PABS
20 dbire—$BURIOUS | INE ARS ; DAKS 20 dbipre—$RURIOUS | INE ABS DA H
10 dBm f” 10 dém “
0 de J R 0. dem H
-10 dBm — I -10 dem — l !
-20 dBm 'JJ \‘ -20 dBm T l‘
JR— [ i ar {1
SPURIOUS_LINE_ABS | J.l ﬁ | SPURIOUS_LINE_ABS fJ \_‘L
.40 dBm / -40 dBm h
WU | 1
A, g
50 dBm £ LW “»\“f'”r' -50 dBm et ‘iul Pwhine
[ [ 'l i
fuah " 50 dBo, I
Start 763.0 MHz 7007 pts Stop 806.0 MHz | |['Start 768.0 MHz 7007 pts Stop 806.0 MHz
P Ei Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 769.83916 MHz -61.11 dém -26.11 d& 763.000 MHz 775.000 MAz 6.250 kHz 770.36663 MHz ~61.05 dBm ~26.05 dB
775.000 MHz 775.900 MHz 100,000 kHz 775.89955 MHz -45.53 dBm -32.53 d& 775.000 MHz 775.900 MHz 100.000 kHz 775,88606 MHz -49.22 dBm -36.22 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.99995 MHz -48.73 dBm -35.73 d8 775.500 MHz 776.000 MHz 30.000 kHz 775.98137 MHz -55.01 dBm -42.01 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.32458 MHz 21.06 dém -8.94 d& 776.000 MHz 788.000 MHz 100.000 kHz 786,65135 MHz 21.09 dBém -9.91 dB
788.000 MHz 788,100 MHz 30.000 kHz 786.02822 MHz -53.16 d&m -40.16 d& 786.000 MHz 768.100 MHz 30.000 kHz 768.00914 MHz -46.10 dBm -33.10 dB
788.100 MHz 793.000 MHz 100.000 kHz 785.51713 MHz -43.61 dBm -30.61 d& 788,100 MHz 793.000 MHz 100,000 kHz 788,35609 MHz -42.51 dBm -29.51 dB
793.000 MHz 806.000 MHz 6.250 kHz 796.39510 MHz -60.84 dém =25.84.d8 793.000 MHz 806.000 MHz 6.250 kHz 794.25325 MHz -57.26 dbm -22.26 dB
\
i i ) e

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrur o= ||| Spectrum

Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto FFT Ref Level 20,00 dém Offset 10,90 db Mode Auta FFT

SGL Count 100/100 SGL Count 100,100

@1 AvgPwr (@1 AvgPwr
Limit §heck PAES Limit fheck PABS

20 dbe—beupious Line ans DAKS 20 dbife—$PURIOUS | INE ABS pass

10 dem 10 deém ~

o ™ 0 dem j 'W‘""lL

10 dem — J| { -10 dBm - } l

-20 dem - ) 20 dem /,

wwl-nw LINE_ABS I _;ﬁﬁju:_.rn:_au:_ M./

40 dem - S -40 dBm

“\"T - T

50 dem [ -50 dBm

5008 ; | 60,98 I

Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz

Spurious Emissions
Range Low | RangeUp | RBW | Fraquency | __Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | __Powerabs |  ALimit
763.000 MHz 775,000 MHz 6.250 kHz 774,67033 MHz ~61.06 dém -26.06 db 763.000 MHZ 775,000 Mz 6,250 Kz 786 87512 Mz 6103 dbm 6.5 08
775.000 MHz 775,900 MHz 100,000 kHz 775,89055 MHz -39,26 dém -26.26 d& 775.000 MHz 775,900 MHz 100.000 kHz 77573322 MHz -48.83 dBm -35.83 dB
775.900 MHz 776,000 MHz 30.000 kHz 775.99995 MHz -43.67 dBm -30.67 dB 775.000 MHz 776.000 MHz 30,000 kHz 375.99296 MHz 53.56 dam a0 58 db
776.000 MHz 788,000 MHz 100,000 kHz 780,30969 MHz 7.37 dem -22.63 d& 776.000 MHz 788,000 MHz 100,000 kHz 8268992 MHe 09 dem 2291 dp
788,000 MHz 788,100 MHz 30.000 kHz 788,00005 MHz -49.19 dém -36.19 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.00824 MHz -42.38 dBm -29.38 d&
788.100 MHz 793,000 MHz 100.000 kHz 788.90524 MHz -42.82 dBm -29.82 dB 788 100 MH= 793.000 Mz 100.000 kHz 788 32273 e 3879 dBm 2570 db
793.000 MHz B0C.000 MHz 6.250 kHz 793.07143 MHz -59.78 dém -24.78 d& 793.000 MHz 806.000 MHz £.250 kHz 794.01948 MHz -55.23 dBm -20.23 dB
Y
i J1 rJ

JUN.2021 15

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG121931-04B

LTE Band 13/ 5MHz / 16QAM

oo
Spectrur
Ref Level 30.00 dBm  Offset 10.90 dB Mode Auto FFT Ref Level 30,00 dém  Offset 10.90 dg Mode Auto FFT
SGL Count 1007100 SGL Count 100100
@1 AvgPwr [@1 avgPwr
Limit §heck PABS Limit ¢heck PABS
20 dbire—$BURIOUS | INE ARS DAKS 20 dbipre—$RURIOUS | INE ABS DA
10 dem ﬂ 10 dém Jr‘
0 de “ 0. dem l%
10 dam 1 ‘l -10 dBm — I
-20 dBm (J‘ - -20 dBm T
o \ o A
SPURIOUS_LINE_ABS | " | SPURIOUS_LINE_ABS_ i L
-40 dem L ot \,JdﬁL 40 dBm i Wr "
50 dom ( s "L*“WI 50 dem |_ et PV,
i R ] . A
Start 763.0 MHz 7007 pts Stop 806.0 MHz ||| 'start 763.0 MHz 7007 pts Stop 806.0 MHz
purious Emissi Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 77009091 MHz -61.07 dém -26.07 d& 763.000 MHz 775.000 MAz 6.250 kHz 774,02208 MHz -61.20 dbm -26.20 db
775.000 MHz 775.900 MHz 100,000 kHz 775.89955 MHz -46.77 dBm -33.77 de 775.000 MHz 775.900 MHz 100,000 kHz 77545888 MHz -49.82 dbm -36.82 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.99995 MHz -49.82 dBm -36.82 d8 775.500 MHz 776.000 MHz 30.000 kHz 775.96868 MHz -54.27 dBm -41.27 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.34865 MHz 19,19 dém -10.81 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.66334 MHz 19.56 dBm -10.44 dB
788.000 MHz 788,100 MHz 30.000 kHz 786.02812 MHz -52.67 d&m -39.67 d& 786.000 MHz 768.100 MHz 30.000 kHz 768.00005 MHz -45.72 dBm -32.72 dB
788.100 MHz 793.000 MHz 100.000 kHz 76545535 MHz -42.83 dBm -29.83 d 788,100 MHz 793,000 MHz 100,000 kHz 768,10245 MHz -43.70 dBm -30.70 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.03247 MHz -60.80 deém -25.80 d8 793.000 MHz 806.000 MHz 6.250 kHz 794.35610 MHz -57.73 dbm -22.73 dB
) J [ i )
Date: 20.JUN.2021 15:
oo
Spectrur Sp m
Ref Level 30.00 dBm  Offset 10.90 dB Mode Auto FFT Ref Level 30,00 dém  Offset 10,90 de Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit Fheck PAES Limit Gheck PABS
20 dbipe—$RURLOUS LINE ABRS DAES 20 dbipe—$PURLOUS ) INE ABS DAEG
10 dem- 10 dém
—— o
ods I ™ 0 dBm J [
-10 dBm — J ! -10 dem — I |
-20 dBm / “ -20 dBm ]
SPURIOUS_LINE_ABS M,\_ | SPURIOUS_LINE_ABS W,[ \&_
40 dem -40 dBm s -
o
-50 dBm [v/ M -50 dem
B : F—
Start 763.0 MHz 7007 pts Stop 806.0 MHz | ([ Start 768.0 MHz 7007 pts Stop 806.0 MHz
purious Emissi Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 Mz 775,000 MHz 6.250 kHz 773,17183 MHz -61.01 dém ~26.01 db 762,000 MHz 775.000 MAz 5.250 kHz 773.35165 MHZ -61.11 dbm -26.11 dB
775.000 MHz 775.900 MHz 100,000 kHz 775.89955 MHz -41.20 dBm -28.20 d& 775.000 MHz 775.900 MHz 100,000 kHz 775,89955 MHz -48.77 dbm -35.77 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.96399 MHz -44.55 dBm -31.55 dB 275.900 MHz 776.000 MHz 30.000 kHz 775.96308 MHz “53.86 dbm ~40.86 db
776.000 MHz 788,000 MHz 100.000 kHz 780.65734 MHz 6.19 dBm -23.81 dB 776.000 MHz 788.000 MHz 100.000 kHz 782,44356 MHz 6.28 dBm -23.72 dB
788.000 MHz 788,100 MHz 30.000 kHz 786.05160 MHz -50.35 d&m -37.35 d8 786.000 MHz 768.100 MHz 30.000 kHz 768.07517 MHz -41.42 dbm -28.42 dB
788.100 MHz 793.000 MHz 100.000 kHz 788,19056 MHz -45.37 dBm -32.37 B 788,100 MHz 793,000 MHz 100,000 kHz 788,10734 MHz -36.93 dBm -23.93 db
793.000 MHz 806.000 MHz 6.250 kHz 793.13536 MHz -60.16 deém -25.16 d8 793.000 MHz 806.000 MHz 6.250 kHz 793.16234 MHz -56.40 dbm -21.40 dB
) J [ i )

TEL : 886-3-327-3456 Page Number 1 Al2-9 of 18
FAX . 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FG121931-04B

LTE Band 13/ 5MHz / 64QAM

m
Spectrur
Ref Level 30.00 dBm  Offset 10.90 dB Mode Auto FFT Ref Level 30,00 dém  Offset 10.90 dg Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avgPwr
Limit §heck PABS Limit ¢heck PABS
20 dbipe—koueious §ive ans BAKS 20 dbife—$DURIOUS | INE_ABS DA
10 dem ﬂ 10 dBm P\
0 de H 0dem ”
-10 d8m — J !\ -10 dem: — J ‘
-20 dBm ) |L -20 dem J {
SRURIGUS_LINE_ABS Jf T | SPURIGUS_LINE_aBS_ IJ‘ "
-40 dBm MﬂLJ\lﬂLﬂ -40 dBm Jlt Wi i
A
50 dom [ o MMT-‘JL-»MM 50 dem [ xtietrriend P 1
S0.dem - 50.d8m T *
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
purious Emissi Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 766.33866 MHz -61.01 dém -26.01 d& 763.000 MHz 775.000 MAz 6.250 kHz 766.06204 MHz -61.27 dBm -26.27 db
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -48.00 dém -35.00 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.88966 MHz -49.42 dBm 36,42 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.98417 MHz -51.02 dém -38.02 d8 775.500 MHz 776.000 MHz 30.000 kHz 775.95995 MHz -54.37 dBm -41.37 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.36064 MHz 18,90 dém -11.10 d& 776.000 MHz 788.000 MHz 100.000 kHz 786,65135 MHz 18.58 dBm -11.42 dB
788.000 MHz 788,100 MHz 30.000 kHz 786.08706 MHz -53.56 d&m -40.56 d& 786.000 MHz 768.100 MHz 30.000 kHz 768.00005 MHz -48.74 dBm -35.74 dB
788.100 MHz 793.000 MHz 100.000 kHz 76548287 MHz -44.34 dBm -31.34 & 788,100 MHz 793,000 MHz 100,000 kHz 768,10245 MHz -43.65 dBm -30.65 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.61588 MHz -60.66 dém ~25.66 dB 793.000 MHz 806.000 MHz 6.250 kHz 794.35610 MHz -58.31 dbm -23.31 dB
) J [ i )
Date: 20.JUN.2021 15:
m
Spectrur Sp m
Ref Level 30.00 dBm  Offset 10.90 dB Mode Auto FFT Ref Level 30,00 dém  Offset 10,90 de Mode Auto FFT
5GL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS Limit Gheck PABS
20 dbipe—$RURLOUS LINE ABRS DAES 20 dbipe—$PURLOUS ) INE ABS DAEG
10 dem- 10 dém
0 a8 i 0 dem Jx - ‘MT
-10 d8m — ! ‘ -10 dem: — l |
-20 dBm J ! -20 dem / \
SPURIOUS_LINE_ABS 7 — | SPURIOUS_LINE_ABS -
-40 dBm - — -40 dBm = T
-50 dBm { M -50 dem
= ¥ e =
Start 763.0 MHz 7007 pts Stop 806.0 MHz | ([ Start 768.0 MHz 7007 pts Stop 806.0 MHz
purious Emissi Spurious Emissions
__Rangelow | RangeUp | RBW | Frequency | _Powerabs | Alimit | Rangelow | Rangeup | RBW | Frequency |___powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.11888 MHz -61.25 dém -26.25 de 763.000 MHz 775.000 MAz 6.250 kHz 764.64835 MHz -61.17 dbm -26.17 de
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -42.680 dém -29.50 d& 775.000 MHz 775.900 MHz 100,000 kHz 775.59295 MHz -49.83 dbm -36.83 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99026 MHz -46.18 dBm -33.18 dB 275.900 MHz 776.000 MHz 30.000 kHz 775.04690 MHz 53.63 dbm 20,63 db
776.000 MHz 788,000 MHz 100.000 kHz 780.50150 MHz 5.23 dém -24.77 dB 776.000 MHz 788.000 MHz 100.000 kHz 782,81518 MHz 4.94 dBm -25.06 dB
788.000 MHz 768,100 MHz 30.000 kHz 788.00005 MHz -50.47 dém -37.47 d& 786.000 MHz 788.100 MHz 30.000 kHz 788.05679 MHz -42.12 dBm -29.12 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.56748 MHz -45.07 dBm -32.07 dB 785,100 MH= 753,000 MHz 100,000 kHz 766, 46460 MHz 35,95 dbm 5595 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.37013 MHz -60.39 dém =25.39 d8 793.000 MHz 806.000 MHz 6.250 kHz 793.14935 MHz -57.81 dbm -22.81 dB
) J [ i )
TEL : 886-3-327-3456 Page Number 1 A12-10 of 18
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG121931-04B

LTE Band 13/ 5MHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrur

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.90 dB Mode Auto FFT

SGL Count 100/100

Ref Level 30,00 dém  Offset 10.90 db

Mode 4uto FFT

@1 AvgPwr [@1 avgPwr
Limit §heck PAES Limit ¢heck PABS
20 dbire—$BURIOUS | INE ARS paks 20 dbipe—$RURIONS | INE ABS DA
10 dem ﬁ 10 dBm ﬂ
0 de ! 0dem Ii
-10 d8m — J ‘\ -10 dem: — ‘ l
-20 dBm | -20 dem i l
R J b o /
SPURIOUS_LINE_ABS j‘ L ﬂ‘ | SPURIOUS_LINE_ABS r\J[ L
-40 dBm A -40 dBm
] Y
A A A
-50 dBm [ “"‘1 S e -50 dem [ M
60 48m. 1 | 5n.dem T
Start 763.0 MHz 7007 pts Stop 806.0 MHz ||| Start 763.0 MHz 7007 pts Stop 806.0 MHz
P Ei Spurious Emissions
__Rangelow | RangeUp | RBW | Frequency | _Powerabs | Alimit | Rangelow | Rangeup | RBW | Frequency |___powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 766.27672 MHz -61.16 dém -26.16 d& 763.000 MHz 775.000 MAz 6.250 kHz 767,05704 MHz -61.32 dbm -26.32 db
775.000 MHz 775.900 MHz 100.000 kHz 775.73951 MHz -49.06 dém -36.06 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.64960 MHz -49.00 dBm -36.00 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.99995 MHz -52.66 dBm -39.66 d& 775.500 MHz 776.000 MHz 30.000 kHz 775.91014 MHz -54.24 dBm -41.24 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.37263 MHz 16.03 dém -13.97 dB 776.000 MHz 788.000 MHz 100.000 kHz 786,65135 MHz 15.94 dBm -14.06 dB
788.000 MHz 788,100 MHz 30.000 kHz 786.00005 MHz -53.12 d&m -40.12 d8 786.000 MHz 768.100 MHz 30.000 kHz 768.00005 MHz -49.40 dBm -36.40 dB
788.100 MHz 793.000 MHz 100.000 kHz 765,39565 MHz -46.01 dBm -33.01 8 788,100 MHz 793,000 MHz 100,000 kHz 769,21364 MHz -44.42 dBm -31.42 dB
793.000 MHz 806.000 MHz 6.250 kHz 794.16234 MHz -60.52 deém -25.58 d8 793.000 MHz 806.000 MHz 6.250 kHz 794.25325 MHz -58.65 dbm -23.65 dBb
T
) [ i )
Date: 20.JUN.2021 16:13:18
Spectrur Sp m o=
Ref Level 30.00 dBm  Offset 10.90 dB Mode Auto FFT Ref Level 30,00 dém  Offset 10,90 de Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS Limit Gheck PABS
20 dbe—beupious Line ans BAKS 20 dhipe—$PURIOUS | INE ABS DASS
10 dem- 10 dém
0de s 0 dem ‘ M}
-10 d8m — ! 1| -10 dem: — I |
-20 dBm : - -20 dem -
] ‘ / |
o \ i an
SPURIOUS_LINE_ABS jf \kA | SPURIOUS_LINE_ABS_ / \
-40 dBm N’W -40 dBm o Y
-50 dBm [4" ¥ -50 dem [
L2080 ]
Start 763.0 MHz 7007 pts Stop 806.0 MHz | ([ Start 768.0 MHz 7007 pts Stop 806.0 MHz
P E Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 769.20380 MHz -61.23 dém -26.23 de 763.000 MHz 775.000 MAz 6.250 kHz 774,43057 MHz -61.09 dbm -26.00 db
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -44.89 dém -31.89 d& 775.000 MHz 775.900 MHz 100,000 kHz 775,89955 MHz -49.66 dbm -36.66 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99226 MHz -49.24 dBm -36.24 dB 275.900 MHz 776.000 MHz 30.000 kHz 775.98806 MHz ~53.94 dBm 20,94 dB
776.000 MHz 788,000 MHz 100.000 kHz 779.02697 MHz 3.25 dém -26.75 dB 776.000 MHz 788.000 MHz 100.000 kHz 783,73826 MHz 3.09 dBm -26.91 dB
788.000 MHz 768,100 MHz 30.000 kHz 788.09995 MHz -50.71 dém -37.71 d8 786.000 MHz 788.100 MHz 30.000 kHz 788.00005 MHz -42.45 dBm -29.45 dB
788.100 MHz 793.000 MHz 100.000 kHz 768.38147 MHz -46.07 dBm -33.07 & 788,100 MHz 793,000 MHz 100,000 kHz 788,20035 MHz -39.24 dBm -26.24 dB
793.000 MHz 806.000 MHz 6.250 kHz 793 82468 MHz -60.18 deém -25.18 d8 793.000 MHz 806.000 MHz 6.250 kHz 793.05844 MHz -58.58 dbm -23.58 dB
T
) [ i )

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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